

**TEXTILE CERTIFICATION SHEET**  
**Curtain & Net curtain (v1-oct 20)**

Date : 2021/3/25

202R12S06

**SAMPLE STATUS** QMS certification

**SERIAL NAME**

LOOKS

**SUPPLIER NAME** HANG ZHOU CHINA HOUSE TEXTILE CO.,LTD

**QUALITY LEVEL of the series into the project**

V1

**CHARACTERISTICS , in link with EVIDENCES (reports)**

refer Performances sheet according Range Level of the series and Testing list sheet for standards

| FABRIC   | Test result        | Report number                   |
|--|--------------------|---------------------------------|
| Composition (fiber content)                      | 100%polyester      | ATHK101618                      |
| >> test of fiber content has to be done for both | n/a                | n/a                             |
| Weight per unit area (g/m2)                      | 276.1              | ATHK101618                      |
| Warp x Vweft (threads /cm )                      | 8*8                | ATHK101618                      |
| Wrinkle recovery of fabrics                      | 4-5                | ATHK101618                      |
| <b>Colour resistance</b>                         | <b>colour name</b> | <b>Colour fastness to light</b> |
|  |                    | Test result / Report number     |
| 1  | Trench 5           | 4 / ATHK101618                  |
| 2  | Ink 4              | 4 / ATHK101618                  |
| 3  | Dark grey          | 4 / ATHK101618                  |
| 4  | Solemio 1          | 4 / ATHK101618                  |
| 5  | Havana 5           | 4 / ATHK101618                  |
| 6  | Green              | 4 / ATHK101618                  |
| 7  | Coffee             | 4 / ATHK101618                  |
| 8  | Taupe              | 4 / ATHK101618                  |
| 9  | Bistro 3           | 4 / ATHK101618                  |
| 10   | Nemo 2             | 4 / ATHK101618                  |
| 11   | Soda 1             | 4 / ATHK101618                  |
| 12   | Violet             | 4 / ATHK101618                  |
| 13   | Paper 2            | 4 / ATHK101900                  |
| 14   | Granit 3           | 4 / ATHK101900                  |

**if concerned**

| if concerned                         | Test result  | Report number |
|--------------------------------------|--------------|---------------|
| Corrosion resistance - metal eyelets | Rp 10, Ra 10 | SHAT06752177  |

Only for curtain 140x280cm eyelets